

COVID-19/Flu/Pneumo Vaccine Comparison Chart for Manitoba's Fall Immunization Program 2024/2025

COVID-19/Flu/Pneumo Vaccine Comparison Chart for Manitoba's Fall Immunization Program 2024/2025						
	COVID-19 Vaccines			Influenza Vaccines		Pneumococcal Vaccine
Vaccine Formulations	SPIKEVAX™ Moderna KP.2		COMIRNATY® Pfizer KP.2	Fluzone® Quadrivalent	Fluzone® High Dose	(Pneu-C-20)
Vaccine Type	mRNA Monovalent		mRNA Monovalent	IIV4-SD	IIV4-HD	Pneumococcal Conjugate
Formats available	2.5 mL multidose vial 10 doses/vial	2.5mL multidose vial 5 doses/vial	2.25 mL multidose vial 6 doses/vial	0.5 mL single dose prefilled syringe <i>or</i> 5.0 mL multidose vial 10 doses/vial	0.7 ml single dose prefilled syringe	0.5 ml single dose prefilled syringe
Authorized Age Group	6 months to 11 years	12 years and older	12 years and older	6 months and older	65 years and older	**65 years and older
Dose	0.25ml	0.5ml	0.3ml	0.5ml	0.7ml	0.5ml
Dilution	None		None	None	None	None
Routine Schedule	<p align="center">*1 or 2 doses</p> <p>2 doses: 6m to 4 years of age and previously <u>not</u> vaccinated, with second dose at least 4 weeks after the first dose.</p> <p>1 dose: ≥5 years old and <u>not</u> previously vaccinated</p> <p>1 dose: 6 months and older and previously vaccinated</p>		<p align="center">*1 dose</p> <p>1 dose: ≥12 years old, regardless of previous vaccination status</p>	<p align="center">1 or 2 doses:</p> <p>2 doses: 6m to 8 years of age and previously <u>not</u> vaccinated against the flu, with second dose at least 4 weeks after the first dose.</p> <p>1 dose: ≥ 9 years</p>	<p align="center">1 dose</p>	<p>1 dose: ≥65 years old and <u>not</u> previously immunized with a pneumococcal vaccine since age 65. If previously immunized, see eligibility criteria for more information: www.gov.mb.ca/health/publichealth/cdc/vaccineeligibility.keep.html</p>
Notes	<p>The recommended <u>minimum</u> interval between doses is <u>at least</u> 6 months, but a dose of the updated formulation may be administered if it has been at least 3 months from any previous COVID-19 vaccine formulation.</p> <p>*If not previously immunized, individuals six months of age and older who are moderately to severely immunocompromised are eligible to receive 3 doses of COVID-19 vaccine. The recommended interval between doses is 4-8 weeks. Health care providers may recommend a different immunization schedule based on a review of medical history and individual circumstances. A prescription is required for the additional doses.</p>					<p>**Certain high risk criteria are required for those under 65 years of age to be eligible: visit www.gov.mb.ca/health/publichealth/cdc/vaccineeligibility.keep.html for more information</p>